Akustické latky Sound

Technical Details:
DIN 4102 B1

M1 Non Feu (B+F+E)
Classe 1 (l)

BS 5867 (GB)

EN 13 773 Classe 1
IMO Res. A.652 (XVI)

Material:
Martindale ca. 80.000 T. 100% Polyester (FR)
DIN ENISO 12947-2 4 150 cm
ca. 405 g/m?

Pilling ca. Note 4
DIN EN ISO 12945-2

TECHNISCHE INFORMATION / TECHNICAL INFORMATION / INFORMATION TECHNIQUE / INFORMATIONI TECNICHE

Beschreibung / Description
Description / Descrizione

Einheit / Unit of Measure
Unité de mesure /
Unita di misura

Ergebnisse / Results
Résultats / Risultato

Priifnorm / Testing Method

Norme / Metodo

Material (TKG) / Material / Composition / Materiale % 100 Polyester (Trevira-CS)

Breite / Width

Largeur / Altezza cm 150

g(e):iv(\j/g:?tple\é\(l)elght g/m?/ gr/sqm 405

Lichtechtheit / Colour fastness to light Note / Note /

Solidité lumiére / Solidita alla luce note / Voto 256 IS0 105/802
Reibechtheit trocken / dry

Color fastness to rubbing a sec / Asciutto > 3-4/4

Solidité au frottement Note / note 1SO 105/X12
Resistenza colori allo nass / wet note / Voto > 3-4/4

sfregamento mouillé / Bagnato -

Martindale-Scheuerbestandigkeit

Martindale abrasion Touren / tours

Martindale abrasion tours / Giri 2 80.000 DIN EN IS0 12047-2
Martindale — test abrasione

Martindale-Pillingbestandigkeit

Martindale-pilling stability Note / note > 4 No pilling

Martindale-pilling note / Voto 2 4 pas de pilling / = 4 No pilling DIN EN IS0 12945-2
Martindale-test pilling

Waschechtheit bei 40°C / Wash fastness with 40°C Note / note

Solidité au lavage a 40°C / Resistenza al lavaggio note / Voto 24 IS0 105/C01
Dimensionsstabilitat bei 40°C/60°C| Kette / warp <4/

Dimensional stability chaine / Ordito % 1SO 5077
Stabilité dimensionnelle Schuss / weft

Stabilita dimensionale a 40°G/60°C| _trame / Trama =-1/-2

SchweiBechtheit Sauer / acid

Sweat resistance acide / acido Note / note 24

Solidité  la sueur alkalisch / alk. note / Voto 4 1SO 105/E04
Resistenza alla sudorazione alcalin / alcalinico =

Hochstzugkraft Kette / warp

Tensile strength chaine / Ordito N 21900 DIN EN ISO 13934-1
Force de rupture Schuss / weft N 5 2400

Resistenza alla trazione trame / Trama -

Héchstdehnung Kette / warp 540

Breaking elongation chaine / Ordito % = DIN EN ISO 13934-1
Limite d’allongement Schuss / weft

Allungamento a rottura trame / Trama 235

Nahtschiebefestigkeit Kette / warp <2

Seam slippage chaine / Ordito =

Résistancr:)s égla couture Schuss / weft mm DIN EN ISO 13936-2
Resistenza allo scorrimento fili trame / Trama <2

nella cucitura
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Akustické latky Sound

cna dekoradni

yjimecna

Tato v

latka je svym designem

vhodna do modernich

obytnych interiérd

(tvrdé povrchy, velké
prosklené plochy).
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akustickym vlastnostem je

vhodna pro Sirokou skalu

pouziti od nahravacich studif
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¢né prihledny.
Koeficient otéru: cca 80 000 ot.
Hmotnost materialu: 405g/m2.
Slozeni: 100% Polyester

Material je Caste
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Acoustical absorption grade by DIN ISO 354:2003

]
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Requester: Schmitz-Werke GmbH + Co. KG | l I ! 5,9:,':;EI:GEE§,
48282 Emsdetten
Test item: drapilux 239

A: test object gathered 100 %

B: air space
C: wall

D: distance to the wall: 150 mm

Test surface:

Echo chamber:

Diffusers:

Testing sound:

Testing date:

Drapery, gathered (allowance 100%) clinged to hangers

Grammage m = 430 g/ m?
Distance to the wall: 150 mm

Weighted acoustical absorption grade by DIN EN ISO 11654: July 1997
a,, = 0,8 - acoustical absorber category "B"

s =3.000 x 4.000 mm?
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March 3rd 2009

Middle third frequency f /Hz

Projekt no. 208466-01

VMPA - SPG-154-97-NRW

Date: March 27th 2009

Conductor of the testing laboratory: A’ ; gj&’/@
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Requester: Schmitz-Werke GmbH + Co. KG ey ] l I ! !gug:l:s-!:eﬁsg
48282 Emsdetten
Test item: drapilux 239

Drapery, sleek clinged to hangers
Grammage m =430 g/ m?
Distance to the wall: 150 mm

Weighted acoustical absorption grade by DIN EN ISO 11654: July 1997
o, = 0,6 - acoustical absorber category "C"

s = 3.000 x 4.000 mm?
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Testing sound: pink noise T TN DO dNOow e QR
Testing date: March 3rd 2009 Middle third frequency f/Hz

Projekt no. 208466-01 Conductor of the testing laboratory: A“C‘ gj&’/@ o

VMPA - SPG-154-97-NRW

Date: March 27th 2009




